' SCHEMATIC

RED

~ TRACTOR - - MODEL NUMBER PR18542STB

L BLACK

-5-]] |! .

" BATTERY

| RED

L1 AMMETER
1 {OPTIONAL) -

STARTER

" oRANGE - .

SOLENOID

CLUTCH ! BRAKE

WHITE

" g

7 PEDALUP)

' SEATSWITCH
(NOT OCCUPIED)

Sl el T S
. | . .
i S .

|
- GROUNDING -
- CONNECTOR

o, IGNITION
LT UNIT

P _ *@ |
SPARK T 1-_ B

{2 PLUGSON ..

TWIN CYL. ENGINES}

15 AMF BC @ H600 R

CHAHGING SYSTEM OUTF‘U‘{'

SEVGLTS AC @ 600 FPM
{REGULATOR DISCONNECTED)

- SOLENOID -~ Ed (~f_
{{F S0 EQUIPPED) '__-

B 35 ¥ A1 \

HEGUL'AT'Q_R'_'__ -

- ALTERNATOFI

NON-REMOVABLE
- CONNECTIONS

7 REMOVABLE -
- CONNECTIONS

WIR!NG INSULATED CLIPS_ .

. BROVIM - -

HEADLIGHTS ..

"NOTE: |F WIRING INSULATE CLIPS WEFiE HEMOVED FOR

"SERVICING OF UNIT; THEY SHOULD BE REPLACED TO .

PHOPEHLY SECUF!E YOUH WIF!ING







R PA]R PARTS

B ELECTRICAL

ggggagggmgggaggggése*

_'-:'KEY PART
iNO

- 163465
,-274760412 5
156417
L 186181
L4799
146147

}' DESCH&PT]ON
- Bolt Hex Hd 114 20unc X 3!4
- Case Battery Mech Hinge -
Switch Interlock Push- In
" Harness Socket Light
. -Bulb, Light #1156 SO
CabieBattery S T
.. Cable BatteryﬁGa Hed wf16wwe'_'.'- Lo
- “Fuse 15 Amp - DI
. 'Nut Keps Hex' 1!4-20 Une o
.. Cable Ground 6ga 12 biack . .
.. Bwitch Planger Nc Gray '
oo Bwitch ign’ :
U Keylgn Molded Genenc _
Low A Hdrnessign o
-~ Bolt Fin Hex 1/4- 20uncx 1,’2
CoverTermmaI F’.ed :
;o Solenoid - :

2% _'Ammeterﬂectangular RN
B _Protectlon Loop

s :'::"NO'FE Allcomponent d;mens ibns gwen m U S mc‘:hes I
L nch 254mm . : L







.EPAIRPARTS

ca-msms 'A'ND ENCLOSURES

-_j';{gfxsv PART
. No. No.

17060612 -
185272 .

0. 72140608
155007
145660
172108 -

126938
156497 -
124028X
74780616 -
5. 19131312

e _:?3800600
{0474 -
L }1?0472)(599

-- 1366197

- 145243X428
72110606 -

'rf";'_'-.-.f‘169834
73800400

w . 144887
5144696
Do 74780412

1ssf2

Bl :'.'.;._15_1:6_5367
45 1156524
170165

' 1?67{}508.

5168337x012;'-___0ash Pl - .
- Bolt Carriage 3;’8 16x1 _
_-'_PaneIDasth S
- ClipTinnerman .- -
: _Panel-Das'th.'f S
1.3'-159639)(428_; i
'. BumperHood - o
. Plate Mtg Baitery Fuel Tank Fr —
3 .-':'Bushzng
- Bolt Fin Hex 3/8 16)( 1 GrS :
."_Washez‘13f32x13!16)(12@& R P
B NutLockHefo[ns 3;’8 16Unc S o
- Grille LT/BL. . -
“Lens LT/PL: SR
Fender Footrest STLTPm R
BrackeiSupportFender e
"--_'145244)(4282' S e
~Footrest PntRhi - S
‘Bolt Rdhd Sht. Sqn.k'.Sr‘S 16)(3!‘4 L
 Screw Thdrol 6/16-18x 1/2TYT. -~ -~ =
- Bracket Asm. Pivot Mower Hear ;-' -
ST - Nut Lock Hex W/ins 11/4-20 ... -
/19091416 .
- Brécjet Grukke Lh. -
- Screw Hex Wshd 8- 18 x 7;’8

30 169468X428

17490508

4 454798 ©

17060620

-' MODELNUM BERPR18542STB o

CNO. '--DESCRIPTION
SRS :

Chassis - _
D Drawbar Tl
. Screwd/8-16%.75 .

BumperHoodeash

Hood LT/PL-

Footrest Pt Lh -

Washer 9/32 x.7/8 x 16 Ga

" Bracket Grille Rh -
- Bolt Hex. 1f4 20 X 3;’4
~Buct Air - '

Pash Lower STLT

Keeper Belt Rear LH
ScrewdB16x T-1/4 - -
- - Plate RemforcementSTLT ' o

- Rod Pivot Chasszsﬂ—food
7 BoltShouider5s/16-18

- ‘Screw Thdrot 5/16- 18:(1!2

: ?670608:_:-:5'

- 'NutHexfiange Lock T TR
: ' InsertLensFlefiectPlLLT UL ST
NOTE Al component dlmenSions glven zn U S ;nches R
1|nch 254 mmy v e TR ' '

Screw Thdrol 3/8-16 X 1!2







PA!RPARTS

S :'_ DESCRIPTION

L manufacturer)

Pulley Transaxle 18" tires
Ring Retainer #5100:62

Sirew 5/1 B-18X3/4 .
Jin Cotler1/8 X 1 Cad .-

'-'Washer Lock Hvy Helical -

0 - -Nut Hex Jaim 3/8-16 Une

Pin.Cottér1/8 X 3/4 Cad *
‘Rod Brake Parking LTNT
-Cap Brake Parking -

plit
eeper Belt lat. ]dler

'-i,mk Clutch-

) ~Bolt Fin Hx 3/8-16'X:1/4. .

L o Keeper Beilt Span Ctr
_ '[7060612' N

SNl Fransaxle Peerless (2{}6 545(3)
e (Order parts from transaxle

. Spring Return Brake Tfe Zine

Strap Torgue 30 Degrees ~
‘Rod Shift Ferider Adjue‘[ Lt

‘Washer Plate Shf 388 Sq Hole }
‘Bolt 1/4-28 Unf Gr.8 W/Paich

_n‘_s 5/16-18-

--:-.-f'ﬂod Brake Blk ch 28 840

" Spring Rod Brake 200 Zind
“Washer 13/32 X 13/16 X 16 Ga

jBracket_Mthransaxle L
‘Bolt Hex Hd 5/16- 18unc>(3f4

a-smsx 12 Ga

‘Spring Retim C litch 6 75
7 V-Belt Ground Drive 95 25 o -
Screw3f8 16X, ?5 S

64

R

165589. "

NO. - NO,
- 8883R.
140186
e 71170764
65 10040700 -
66 154778
69 - 142432 - -
134683
7219132012
.74 - 437057 .
75 0 121749X . .
12000001 -
77 123583X.
78 121748X.
79 2228M.
80 145080
8t _165592_____ _
g2 123782X
83 19171216
84 .. 166231
.85 . 150360 .
89 - 169372X428 -
D96 A9TH. .
112 19091210
113 127285% -
116 72110610
150 © 165850 .
151 - 19133210 -
156 . 166002 -
158

- 72110612

o S DESCRIPTION

Cover Pedal Blk Round
" Engine Put Iey LT!YT
Bolt Mex )

" Washer Lock Hvy Hici Spr 7!16
" Kéeper Belt Engine Foolproot - o
. Screw Hex-wsh HiLo 1/4 x 1/2 unc oo
- Guide Belt Mower Drive RH -
- Washer 13;'32 X 1-1/4X 12 Ga

Spacer Axle -

‘Washer 25/32 X i 1__!4 X 16 Ga
"Ering#5133-75

Key Squiare 20 X 1845! 1865
 Washet 25/32 X 1-5/8 X 16 Ga

o - Key Woed:uﬁ #9 3/16 X 3;’4

 Shaft Aem Croes Tapered PMST!QO- :- o

- Spring Torsion T/a

Washer17/32 X 3/4 X 16 Ga

e -__-Lmk Transaxia PMST/20" Zinc

. Nut'Lock Center 1/4 - 28 FNTHD
‘Console Shift STLT - :

' 'Retainer Spririg 1" - e

- Washer 9/32 x 3;’4 x 1{} Ga

" Strap Torque LT -

. Bolt Rdhd Sq Neck 3!8 16 X 1 25

Bolt Hex FLGHD 5;’16 18 Gr 5

. Bushing Bellcrank
__Washer13!32x2x10 S
-Washer Srried 5/1 sli1 125

" Bracket Shift Mount _
- Hub Tapered Flange Shlﬁ Lt R
- 'BoHt Bdhd Sqnk 1/4- 20x3!4 Gr R
o Nut CrownlocK 1420 Unc:

.. BoltHex Fin1/4-20 ne X1 Gr 5
) Washers/g x.281x. 10 Ga

-+ . -Bracket Pivot Lever. - -
o Serew 5/16-18% 5/8

— L Bolt ShouiderSHG ‘{Bx 561
L Plate Fasténing - R
~ - Keeper BeltTransaxie Pmsthana e
. Nyliner Snap-in . ' AP

- Washer Nylmer

Bolt CarrSh 3;‘8 16x‘£ 1f2 Gr 5

o '_"'NOTE All corriponent dlmensmns gwen m U S mches L
' hnch 25.4.mm T







PAQIER' PARTS

‘EERING ASSEM.BLY

St :_'KEY--_'-_'_PA'RT'_ o

NG UNO
1.0 159944)(428

2 165854

31169840

L4 169839

B 6266H. -
'653Fﬁ121748X

S 73540500

_159946X428
19182411

4204 45054)(428

L a3t 131740X°

A4 183720
47
51

- -'.121232)(
- 8855M

Nut Lock Hex wiins 5!16 '18 AR
0" Bolt Fin Hex 5/16:18'Unc'x 1- 1;’4 RPN
o Kit, Steering Assembly Sve. . 0 L
6 - BoltFin Hex 3f8 16unc x1 G 5 R
- Brace Axle - : IEEEE I
" Bearing Arm Plttman o

-.-_FastenerChr|s1masTree
o _Washer Flat ?81 X 1 1/2

OTE' AII componem dlmenszons gwen m U S ;nche
“tinch = 254mm SR

- nsscmp'now

WheeiSteerlng e e e
* Axle Asm Stmp Dropped STLT-- Sl

. Spindle Asm1L.H - T

" Spindle AsntRH - o

-Bearing FlaceThru:stHarden

'_"_-Washer25!32x1 5;’8)(16(33- S
“Ring Klip #t5304-75 SRR
: ;_'WasherLockHvyH!c! Spr3!8-':. S
- -Spacet Big. Axig Front L
L Nut Hex Flange Lock
- Shaft Asm Strg - R
L WasherThrustSin 750x 033 e
.+ Support Shaft e
-~ Screw Hex Wsh' Hd Torx
7 Shatt-Asm Pittman -
-+ - Bracket Steermg
o GearSector o
- Screw3/8- 16x75 SO
oo RodTie
19131218
- 40040500

Washer11!32x3f4>c16 Ga I
Washer Lock Hvy Hicl Spr 5f1 6 o

- ‘Crownlock Nut5/16-24 - R
BushlngStrg SR

“Seréw. ' L
lnsertCap StrgWhAu e
“Washer 13/32 X 2~ 3!8)(12 Ga SR

_'_Locknut o
- Adaptor Wheet Strg

Booi -Steering Dash
Washer25ﬁ32)<t 1!4)(16(351 L
- Extension Steering Shatt LFULT R

" Cap Spindie Fr Top Bik ..
- FitingGrease .

Bolt Rchd Sq 3!8 16 Unc X 2- 1!4 EEETE '
Axie, Brace
Washer !3;’32 X1 1!4 X 12 Ga
Bolt Hex Nylon. 3/8-16 x3/4 -
‘Bracket Susp. Ghassis Front




KEY PART
NO.

=k D WNDN RN =
-0




_,_REPA!R PARTS

DECALS

E)ESCRIPTiON o “NO. - NO.

DecalOper S 14 160396'_"
Decal Fenderslde el 16
DecalboodLH. -~~~ - 18
Decal Side Panel Logo -
B ""I.HPEnglne L

Ce- 138311

X
N1 S

106108)(421
170456
100 71520

KEY PART
= fDecaI V-Belt* Schemanc
~DecalHood Rh - _

472737 .
DecalFender ﬂeflec’ror F{H

73887
173589
20 7145005 1 -
~ -~ 133671 -~ - PadFootrest. - '
.. Decal Handle Lft Height Adjust
‘ManualOwner's {Enghsh)
_-'-_'ManuaIOwneﬁs(French)

S5 174810

o DESCH%PTION e
' fCapVaiveane -

e Fltt:rtg Grease (Front Wheel:Only)’Z_'- B
~ Bearin ntWhee ).

3 '_ " Cap Axle Bik.1 50.X 100 .

D : Sealant _Tzre(‘lo 0z Tube} o
[ NOTE Al compo Atd ensmns gwen in US mches.’;'_
o otinehs 254mm _ K e

Decal FenderﬂeflectorLH i
Decal Bat Dam’Psn EEER

..lang

' Tire R T 20x10-8 C Service M | S
Tube Fear (Service ltem Only)







EPAL F{ 'PARTS

DE _scmprzon

Control, Throttle = . oo
o ‘Screw Hex Thd Cut 1;’4~20 X 5!8
. ...-Engine Briggs Model 407777 - Z R
© - {Order Parts From Engine Manufacturer)
1497230 - Nuffler; Asm. Twin Lo-Torig ™ R
: '_'_-'.180589'” .~ Pipe’Exhaust intek 20. HH. &
o . Pipe Exhaust Inték 20 LH
. 'Bolt 5/16-18UNC x3/4 .
- Shield: Browmg B&S lmek li
Co Muffler Gasket S
- NippleiPipg . - - .-
. Elbow, Standard 90“ 3!8 18 NPT
3 Washer Lack Ext tooth‘SfS S
o Serew Thdrol. 3/8-16.%
169837 0 Shield, Brownmngebrsz
U 145908 0 - .ControiChoke
T 73920600 '.'Nut Keps 3!8 24 UNF
137180
- 161 " Tank;’ Fuel SR
- 'Cap Gauge, Fuet - -
"~ - Clamp, Hose Blk
Ling, Fuel o

Lmmon . e g3

= T Ny

- . Plug, Oil Draln r '
o '.'{OrderPartsFromEngzneM' ufacturer}"""-

i+ Bushing Snap Nyl BlicF

L17670412 '

i 170005?2- Screw Hex Wsh.Thdrol 3/8
N Washer 9/32 x 7/8 X 16 Ga . - 7
_:Washer Lock Hvy, MiciSprs/i6 - s
: ___Cap5f1618x3/4 P

X '1jf4 -20Une

«ﬁgggaés;ggseésaaé*

"NOTE:- Ailcomp' nent dzmensmns gwen |n U S
|nches1 mch 25émm e







PA:IR PARTS

0. INO. -_-'-:_'_:DESCFIZPTION .
* L 165892%421 _Mower DeckAssemny, 42"'
| 72140506 Bolt | |
U _:Bracket Asin . Sway Bar 3!42

Retainer Spring - _
Arm, Suspensmn Hear

Washer, Lock

Washer, Hardened _
Bizde:; Mutchmg 42” '
Biade Mower 42” Hi- ert
Beanng Ball #6204 .

1g, Mandrel, Vented
g, Ball; Maridre! -
ented Mower Deck

_“'-"Stlﬁener Bracket

" Spring, Torsiory, Defiectorz 52
“'Nut; Push. Phos & Ol '
Shiald, ‘Deflector 42“ BIk e
Washer 11/32 x5/8% 16 Gauge
Rod, Hinge 42" 6 75 W/G -
Scre h‘drolWasherHead :

hdroi 1!4 20 x 5!8 T
tarderied

; ollerAssembly, Cam Fo Iower
Boit, Shouider #10 24 GracEeS
Locknut

It Shoulder 5;16 18 UNC
e Assembly,

..pac:er Fletamer L
Guard

67171598

Bracket Asm Deck 42" Sway Bar'_ .

Bolt: 3/8-24x 25 Grade 8 patched BT

Assembly, Mandrel' Vented__ N

__.'_ifBracket Deflector Mower42" :
:-Cap;-Sleeve: 80:x 112 Bik Mower-s'a;-. S

ashe__SpacerMower ented

P Brake - DRI

CUKEY PART

- NO. . -NO s DESCRIPTEON
- 90 _7_4760616 o Bolt an Hex B/8-16 Uncx 1
- 132274 Brdcket Asmi. Noserolier LH _ .
92 - 73800600 Nut; Eock, Hex Wiins 3/8-16 UNC;
937 19171416 Washeﬂ?fszx?'fax 16 Ga R
. 132264 -Roller,Nose :
95 132273 “Bracket Asm. Noseroiler RH
101 136420 0 Mu}cherCover
102 71161010 .~ Screw - :
103 -19061216 '-"Washer Flat
104 - 10071000 . Washer,Lock -
905 - 160793 - - -~ Latch Assembiy
106 . - 20294 . . . Nut,Weld -
A1 _155197)(421 Bracket, Gauge Wheei LM
112 155198)(421 -Bracket, Gauge; Wheel F{H
1137 17060512 Screw 5/16 <18 xX3/4 .
114 73510500 - Nut, Keps'5/16 18 UNC
115 72190504 - Boit ‘Carriage 5!18'—18‘
116 :- 4808H . .- Bol, Shoulder -
117165746 - Wheel, Gauge
118 -73930600° " - ‘Nut Centeriock 3/8-1 8
119~ 19121414 . Washer 38X 7/8x 14 Ga
- 121--.173986 - - Bracket; Exiruded -
12807 153390 ‘Washer, Felt -~ ...
142 165890 rm-Spnn'g‘ Br.
143 .- 1571¢ ‘Bracket Arm Idier 42"
144173441 51 - Keeper Belt 42" Gluich Cable
- 145, 1734377 . Pulley Idlet Flat - -
146 - 173438 - - BoltCarrlage Edler
147 - 131335 - Bpl nsio S
148169022 - - Spring Return SR
1 149-. 165898 - - FletalnerSprngeilow
150 19091216 - Washer9/32 X 3/4 x 16 Ga
1510 169670 - _' Bracket Clutch Cable
152 169676_.-- - Clitch Cablg42” - ..
153.. 169674 .- - Washer Flat 3/8"" ype B _
154" 189675 - - Spring Hetainer " I
165 .+ - Spring Retention LVF{ CLTCH CAB‘- B
166 ... Spacer ClutchCable .- S
87 ““Rod ClutcH Cablea/g® = 007
158 - - Screw. Hex Tha Cut 1/4- 20 % 5;’8:- e
159 4 . Bolt Rdhd Sqn 3/8-16 UNC X 1:3/4 -
- © s Mandrel Assembly (Includes Key -
ST I Numbers 8-10,12415,314nd 33)
--. - 172559 . MowerDack,Complete (Standard -

o Decks Order separately mulcher
. plate ands gauge w

_ components_'-_
- Key Nos 101-1 o

tinch=25.4mm. -






RE _AIRPARTS
S ~ TRACTOR -- MODEL NUMBER PRI 8542STB
-MGV?/ER' LIFT

'KEY PART

NO. . NO. DESCRIPTION
159460 Wire Asm Inner/Sprg W/plungerLT
159471 Shaft Asm Lift RH w/inf

105767X Pin Groove 1 500 Zinc
12000002 ERing#5133-62

19211621 Washer21/32 X1 X 21 Ga
120183X Bearing Nylon Blk 629 Id
125631X GripHandle

170770 Button Plunger Yeliow
139865 Link Lift | M Fixed Length
130866 Link Lift RH Fixed Length
 4939M Retainer 3pring
173288 Link Front
- 73350800 Nut Jam Hex 1/2-13 Unc
~ 13047 Trunnion Bik Zinc
73800800 Nut Lock w/Wsh 1/2-13unc
. 139488 Arm Suspension Rear
163552 Retainer Spring

110807X ~  Nut Speciat
AAAIINIEG - Washer13/32 X 5/8 X 16 Ga
. 2876H Spring2-1/8"

169484 Retainer Clip

- G UTD W -
pRRBBoEIsaEHROY

27 126871X Hod Adj Lift Zinc 7.49 Wrk Lg
© 28 73350600 Nut Hex Jam 3/8-16 Unc
- 29 138057 Knab Inf 3/8-16 Unc Bik W/sym
30 150233 - TrunnionInfin Height
31 169865 Bearing Pvt Liit
$32 73540600 Nut Crownlock 3/8 - 24
~- 36 155097 Pointer Height indicator
- 37 - 123938X Plug Hole Blk 1.485/1.515 Dia.
-38° 17060516 Screw Thdrol 5/16-18 x 1
48 19112410 Washer 11/32x 1-1/2 10 Ga.
417155008  Indicator Height STLT
- 49 145212 - NutHex Flange Lock
B0 110452X Nut PUsh Phos & Qil

o NOTE: Al component dimensions given in U.S. inches
1inch = 25.4 mm

e



	SCHEMATIC
	ELECTRICAL
	CHASSIS AND ENCLOSURES
	DRIVE
	STEERING ASSEMBLY
	SEAT ASSEMBLY
	DECALS
	ENGINE
	MOWER DECK
	MOWER LIFT



